Application of Coagulation/Flocculation followed by Sedimentation for Treating
Urban Combined Sewer Overflows

by

Mohammed Zakee Shaikh

A thesis submitted in partial fulfillment of the requirements for the degree of

Master of Science
in

Environmental Engineering

Department of Civil and Environmental Engineering
University of Alberta

© Mohammed Zakee Shaikh, 2017



ABSTRACT

Combined Sewer Systems are commonplace in the United States and the major cities in Canada.
These systems consist of both sanitary and stormwater lines which, when combined, create the
potential for large surges of wastewater during storm conditions known as Combined Sewer
Overflows (CSOs). CSOs have been identified by the USEPA and the European Parliament as
[...]
result in the eventual death of multiple life forms in the affected areas. Aside from the immediate
depletion of DO at the outfall location, one study suggests that the water column DO would also
be depleted up to 5.6 kilometers downstream of the discharge site (Miskewitz and Uchrin, 2013).
The major mechanism of removal of organic matter discharged during CSO events appears to be
transfer to the bottom of the receiving waters via sedimentation (Hvitved-Jacobsen, 1982).

Another way CSO discharges affect receiving waters is by increasing the levels of harmful bacteria
such as Escherichia Coli, Fecal Coliforms, Giardia Lambia and intestinal enterococci. These
bacteria are of particular concern when they are found at drinking water intakes (DWIs). According
to some estimates by the WHO, 13 million people die each year from waterborne infections with
the majority of these deaths taking place in developing countries. However, the US sees
approximately 900,000 cases of waterborne illnesses and 900 deaths resulting from these illnesses
each year (Arnone and Walling, 2007). A study indicated that wet weather effluents caused a 1.5
log increase in E. Coli concentrations at these DWI structures while the impact was somewhat
lesser at the centre of the river in question with a 0.5 log increase in E. Coli concentration (Madoux-
Humery et al., 2016). In Paris, a study conducted on a particularly intense CSO event on the
bacterial concentration downstream of CSO outlets revealed that directly after the event, E. Coli

and intestinal enterococci levels had exceeded normal dry weather flow levels by two orders of

13



magnitude, decreasing by 66% and 79% respectively after 13-14 hours (Passerat et al., 2011).
These two bacteria are considered today to be the best indicator organisms to predict sanitary risk
associated with freshwaters (Passerat et al., 2011). A different study also pointed to the fact that
simultaneous CSO discharges in a short period of time could lead to elevated levels of E. Coli at
DWIs (Jalliffier-Verne et al., 2016). The apparent high loadings of harmful bacteria by CSO
discharges is further confirmed in a study from the USA where dry weather Cryptosporidium and
Giardia concentrations were compared with CSO end-of-pipe concentrations. The concentrations
increased dramatically during CSO discharges, going from 5-105 oocysts/100L to 250-40000
oocysts/100L for Cryptosporidium and from 13-6579 cysts/100L to 9000-283000 cysts/100L for
Giardia. Oocysts are cysts that contain the zygotes needed to form viable bacteria. The study
suggested that there was a potential for CSOs to contribute significantly to bacterial loadings to
receiving environments (Gibson et al., 1998)

In addition to excess levels of pathogens and heavy metals being found in CSOs, they can also be
a source of hormones, micro pollutants and pharmaceuticals. Evidence has shown that CSOs can
potentially carry up to 10 times higher concentrations of estrogens, androgens and micro pollutants
(Phillips et al., 2012). Some pharmaceutical products such as acetaminophen and nicotine have
also been shown to persist in CSO flows even after dilution is taken into account (Benotti and
Brownawell, 2007).

Numerous models have been put forth in order to predict the impact CSOs have on receiving
waters. One such model links the frequency of overflow events and their volumes to the impact on
receiving water quality. The study concluded that the two factors are linked to each other and may
be used to predict the quality of receiving waters. However, the subtle relationships involved with

other factor limits the applicability of such a model and it must be used with considerable care

14



(Lau et al., 2002).

2.2 Common Practices in the Treatment of Combined Sewer Overflow

In order to mitigate the risks associated with high CSO flows, water treatment strategies have been
developed around the world. These can be divided into three broad categories; physical treatments,
chemical treatments and a combination of both.

The majority of CSO treatment strategies rely on a combination of chemical and physical
treatments. A few purely physical strategies come in the form of plate settling and gravity settling
after the removal of coarse solids in the screening processes found earlier in a WWTP (Metcalf &
Eddy, 2003). Another physical treatment is mixing, both rapid and slow. Rapid mixing is generally
employed in order to mix chemicals such as coagulants instantaneously into the water stream while
slow mixing is utilised in order to encourage floc formation and growth (Metcalf & Eddy, 2003).
A few common examples of mixers are static inline mixers, high speed induction mixers,
pressurized water jets, turbine and propeller mixers, pumps and paddle mixers (Metcalf & Eddy,
2003).

Chemical treatments are primarily based on a class of chemicals known as coagulants. Coagulants
are chemicals that are added to the water matrix in order to destabilize the negatively charged
colloidal particles found in the wastewater and allow them to stick to each other and form large
flocs. Common coagulants include metal salts, such as aluminium chloride, ferric chloride,
polyaluminium chloride, and organic polymers. Flocculation refers to the physical process that
takes place after the addition of chemical coagulants where the small colloidal particles mesh
together and create large flocs (Metcalf & Eddy, 2003).

The majority of CSO treatments rely on a combination of these two treatment techniques, i.e.

chemical coagulants are used in conjunction with rapid and slow mixing in order to settle out

15



colloidal solids in the form of flocs.

A unique treatment alternative that has been used in the past are constructed storm treatment reed
beds. These reed beds are constructed using naturally reeds and are useful in removing particulate
matter, phosphorus and nitrogen from incoming wastewater. Wetlands are generally useful in areas
where there is a smaller volume of waste to be treated as higher volumes and flowrates would not
be sufficiently treated by the action of the reeds and reed bed. A study performed in the Klamath
Basin by CH2M HILL examined the literature surrounding reed beds as wastewater treatment
options and found that the general body of literature around this technology seems to show mixed
results for both natural and constructed wetlands when it comes to their effectiveness in reducing

pollutants from wastewater (CH2M Hill, 2012).

2.2 Treatment of Combined Sewer Overflow in Edmonton

Edmonton is the only major city in Alberta that experiences the phenomenon of CSOs (EPCOR,
2015). The North Saskatchewan River is the city’s lifeline and is used for multiple purposes,
including as the source of drinking water for the city inhabitants. Another key function performed
by the river is that it receives treated wastewater discharge from the GBWWTP as well as storm
sewer outfalls. In order to move towards a city with no combined sewers the City of Edmonton
government had requested EPCOR to improve the treatment of CSOs before being discharged to
the River as well as reduce the amount of sewage that would enter the River during CSO events.
As a result, EPCOR commissioned and created the Enhanced Primary Treatment (EPT) initiative
whereby existing primary clarifiers would be modified in order to receive 600 MLD of CSO flows
over and above the 910 MLD capacity. In addition, extra channels were created in order to bypass
CSO flows around the rest of the treatment at the plant and go directly into the River following the

EPT steps. The EPT steps consist of addition of aluminum sulfate, also known as Alum, along with

16



a coagulating agent consisting of polymer to the modified primary clarifiers during CSO events.
This is followed by flocculation of the wastewater by the formation and enlargement of clumps of
solid material that bind colloidal particles in the wastewater. The flocculated wastewater then flows
upward through a series of inclined plates in the primary clarifiers where a great degree of solid-
liquid separation is achieved. The solid sludge falls to the bottom of the clarifier and is raked out
into a sludge collection network while the effluent is discharged into the River (Stantec, 2004).

Figure 5 below shows a simplified representation of how the EPT system operates currently at

GBWWTP.
Primary . EFT To River

Overflow Grit Tanks . EPT >

Influent Stmucture Screens Addition Claribers

600 MLD
Primary To Bioreactors _
Clarifiers -

600 MLD

Figure 5: Simplified Representation of EPT System at EPCOR Gold Bar WWTP (adapted from Stantec, 2004)

The overflow structure serves as a failsafe in case plant influent flows exceed capacity. Excess
flow is then diverted via overflowing over the weirs into a channel that goes straight to the North
Saskatchewan River. The screens remove large debris and flotsam from the influent stream. The
grit tanks remove large, coarse solids while the primary clarifiers reduce the solids further by
gravity settling. If the plant influent flow exceeds the capacity of the bioreactors, the excess flow
is diverted to the EPT clarifiers where alum and polymer is added before being sent to the EPT
clarifiers. The chemicals are mixed into the water using turbine type mixers with flat blades in a
separate chemical addition building (Stantec, 2004). Here, flocs form and settle via inclined plate
settling. The Primary Clarifiers differ from the EPT Clarifiers in that the EPT Clarifiers include a

section for slow mixing and flocculation after chemical addition while the Primary Clarifiers only

17



have space for sedimentation to occur. The supernatant is release to the river while the solids join

the solids treatment train.

2.3 Coagulation Processes

Coagulation is a process that involves the interactions and collisions between destabilized colloidal
particles such that they clump together and grow in size and collective mass (Metcalf and Eddy,
2003). Coagulants are chemicals that neutralize the charged particles that are usually found in
colloidal form in wastewater. These are frequently found in the form of inorganic salts containing
aluminium or iron. Coagulation is closely followed by the process of flocculation which involves
the clumping of the smaller colloidal particles into larger conglomerates that can be easily
separated out of solution via gravity. These larger collections of solids are known as flocs (Metcalf
and Eddy, 2003). The coagulation process can be affected by temperature through the lowering of
the water viscosity as well as the chemical solution viscosity. A lower viscosity value would result
in a lower number collisions as well as a lowered velocity gradient resulting in an overall slower

rate of floc formation. This is illustrated in a simple formula below in Equation 1:

P
6= |- (Eq 1)

Where G is the velocity gradient, P is the power input, u is the dynamic viscosity and V is the tank
volume. A decrease in dynamic viscosity would cause the velocity gradient required to increase
unless the power input in also increased proportionally.

Examples of these processes are found in multiple studies performed all across the globe, a
sampling of which is presented below.

A coagulant survey carried out by Environment Canada in order to determine the effectiveness and
robustness of conventional inorganic coagulants and organic polymeric flocculants as well as

coagulants. This effectiveness was measured by means of the TSS removal as well as DOC

18



removal. One of the side effects observed from the chemicals studied was the tendency of
overdosing when it came to addition to CSO flows. This overdosing often resulted in a drop in pH.
The organic and inorganic coagulants were seen to produce good to excellent removals of both
TSS and DOC while the polymeric flocculants showed good TSS removal with low DOC removal
(Exall and Marsalek, 2013).

The aqueous chemistry of ferric was explored in a paper from 1983 where a few statements are
made regarding the nature of ferric chloride’s coagulating activity. The Fe(III) ion is not present
in natural environments. Instead, the ion exists as a part of aquocomplexes such as Fe(H,0)¢>".
Additionally, the addition of ferric chloride to water below its solubility limit causes the formation
of mono, di and polymeric complexes that assist in the formation of flocs. Figure 6 shows the pC-
pH curve for Fe(Ill) coagulation, indicating concentrations and pH ranges where sweep
coagulation occurs. The study also examined the effectiveness of using both Alum and ferric
chloride as a dual coagulant, although the conclusion was that using both is not more effective than

separate usage (Johnson and Amirtharajh, 1983).

19



By Bl g

I

ol

) | - I - _J__-__-“
Figure 6: Fe (I11) Coagulation pCpH diagram indicating sweep coagulatzon ranges in the shaded area (adapted from Johnson

and Amirtharajh, 1983)

A study similar to this thesis was undertaken in Malaysia in order to determine which out of three
coagulants, PACI, ferric chloride and alum was most effective in the treatment of Automotive
Wastewater. Jar test apparatus was used during this study with sample pH adjustment with addition
of 0.5% concentration anionic polymer. Each coagulant had a wide range of dosages in order to
determine the optimum dosage. The samples taken from each sample were analyzed for COD, TSS
and heavy metals. It was determined that PACI was the most effective coagulant out of the three
with a dosage level of 70 mg/L with 2 mg/L of anionic polymer. The removal levels for COD,
TSS and heavy metals were superior for PACI compared to ferric chloride and alum, while the
addition of the polymer improved performance for automotive wastewater (Abu Bakar and Abdul
Halim, 2013).

Among the different types of wastewater that coagulation and coagulants can be utilised for is

20



tannery wastewater. Tannery wastewater is usually high in organic, solids and chromium content.
In one study, this type of wastewater was treated with alum in conjunction with cationic and
anionic polymeric coagulant aids. A control was used in the form of alum alone during the
treatment process. The parameters investigated were turbidity, TSS, COD and chromium levels. It
was determined that a cationic polymer with a charge density of 40% and MW of 6 million Dalton
was most effective along with alum with respect to chromium, turbidity and TSS removals greater
than 95% while also achieving good COD removal of around 40% (Haydar and Aziz, 2009).

In Windsor, Ontario, a study was carried out to determine the treatability of CSO flows with four
different kinds of cationic polymers. Polymers are generally used as coagulant aids and the purpose
of the study was to determine the effect of these polymers with respect to the settleability of the
sewage that made up CSO flows and the TSS removal ratio. As a secondary finding, it was
determined that the CSO flows being received at the reclamation plant had similar characteristics
as the flows seen at actual overflow site along the riverfront. Overall, the addition of these
polymers had a significant positive impact on the settle ability of CSO sewage (Li et al., 2003).
Many of the coagulants mentioned can be used to treat different kinds of wastewater. Some of the
aforementioned literature covers treatment of tannery wastewater as well as automotive
wastewater. Another type of wastewater that is of specific concern to Alberta is Oil Sands Process-
affected Water (OSPW). OSPW is mainly the byproduct of Steam Assisted Gravity Drainage oil
sands recovery projects, wherein steam is injected into a well deep below the ground in order to
warm and extract the bitumen present in the soil. The condensate from this process is pumped and
partially recycled. However, there is always a waste stream of OSPW present. OSPW differs from
municipal wastewater in the fact that it is usually highly saline and contains both organic and

inorganic materials such as heavy metals. Some of the metals and organic constituents contribute
[...]
A point to note with regards to orthophosphate removal is that not all phosphate is present in
particulate form in wastewater. Phosphorus is generally present in soluble and non-soluble forms
with each category being further subdivided into reactive orthophosphates and non-reactive
phosphorus forms (Metcalf & Eddy, 2003). As a result, simple coagulation and flocculation action
may not remove most present phosphorus in wastewater. The mechanism behind orthophosphate
removal is complex and involves the formation of complexes between the metal-hydroxide and
orthophosphate compounds present in the water resulting in the uptake of orthophosphates onto
the metal-hydroxide compound surfaces (Lijklema, 1980). However, the potential for
restabilization of charge and consequent resuspension of these metal-hydroxo-phosphate
complexes is always a possibility due to factors such as coagulant dose, pH, temperature and
phosphate concentration (Lijklema, 1980).

2.5 Legislative Background

The need to legislate the quality of CSO discharges to receiving environment stems from their
proven ability to interfere with and damage the aquatic ecosystem. As shown previously, CSO
flows can be damaging to fish as well as be the cause for algal blooms in lakes downstream of
discharge points. In addition, fecal bacteria and pathogens such as Escherichia Coli and
Cryptosporidium can cause havoc with the water supply for any people and animals downstream.

As a result, many municipalities and countries around the world have taken steps in ensuring that

26



CSO flows are regulated and treated sufficiently before release to the environment. Presented
below are some summary Tables 4 to 6, of all the major wastewater guidelines currently existing

around the world including guidelines for relevant CSO parameters.

27



Table 4: Wastewater Effluent Regulations in North America

Regulated Parameters

pH Turbidit | BODs CBOD | TSS Residual | Ammonia | Total Nitrate-N Total Total Fecal E. Coli | Other

e q e range | y(NTU) (mg/L) | (mg/L) | (mg/L) | Chlorine | (mg/L) Nitrog | (mg/L) Phosphor | Coliform Coliform (#/100 | (mg/L)

Guideline (mg/L) en us(mg/L) | (#/100mL) | (#/100mL) | mL)
(mg/L)
Canada wide, 2016 (Minister of Justice, 2016)
Not NS NS NS 25 25 0.02 1.25 (as NS NS NS NS NS NS
specified N, at
15°C+
1°C)

Alberta, 2013 (Government of Alberta, 2016)
Secondary NS NS NS 25 25 NS NS NS NS NS NS NS NS
effluent
(population<
20,000)
Tertiary NS NS NS 20 20 NS NS NS NS NS 1000 200 NS
effluent
(population
>20,000)
British Columbia, 2016 (Government of British Columbia, 2016)
Municipal 6-9 NS <45 NS <45 NS NS NS NS <1 NS 1 NS Orthophos
effluent to (240: phate:
streams, 1) <05
rivers, <10
estuarlgs for (210:
max daily flow
>50m3/d 1)
(dilution ratio)
Municipal 6-9 NS <45 NS <45 NS NS NS NS <1 NS NS Orthophos
effluent to phate:
lakes for max <0.5

1"f discharging to shellfish bearing waters at the edge of the initial dilution zone, the median or geometric mean MPN of fecal coliform organisms must be less
than 14/100 mL, with not more than 10% of the samples exceeding 43/100 mL; if discharging to recreational use waters, the geometric mean number of fecal

coliform organisms at the edge of the initial dilution zone must be less than or equal to 200/100 mL"

28




Regulated Parameters

Guideline

pH
range

Turbidit
y (NTU)

BODs
(mg/L)

CBOD
(mg/L)

TSS
(mg/L)

Residual
Chlorine
(mg/L)

Ammonia
(mg/L)

Total
Nitrog
en
(mg/L)

Nitrate-N
(mg/L)

Total
Phosphor
us (mg/L)

Total
Coliform
(#/100 mL)

Fecal
Coliform
(#/100 mL)

E. Coli
(#/100
mL)

Other
(mg/L)

daily flow
>50m3/d

Municipal
effluent to
open marine
waters for
max daily flow
>50m3/d

6-9

NS

NS

NS

NS

NS

NS

NS

NS

NS

Municipal
effluent to
embayed
marine waters
for max daily
flow >50m3/d

6-9

NS

NS

NS

NS

NS

NS

NS

NS

NS

United States,

2010 (USEPA, 2010)

Secondary
Treatment (30
day avg)

6-9

NS

30

25

30

NS

NS

NS

NS

NS

NS

NS

NS

Secondary
Treatment (7
day avg)

6-9

NS

45

40

45

NS

NS

NS

NS

NS

NS

NS

NS

29




Table 5: Wastewater Effluent Standards in selected Developed countries

Regulated Parameters

pH Turbidity | BODs CcoD TSS Residual | Ammonia | Total Nitrate-N | Total Total Fecal E. Coli | Other
Guideline range | (NTU) (mg/L) | (mg/L) | (mg/L) | Chlorine | (mg/L) Nitrogen | (mg/L) Phosphorus | Coliform Coliform (#/100 | (mg/L)
(mg/L) (mg/L) (mg/L) (#/100 mL) | (#/100 mL) mL)
Australia, 1997 (Agriculture and Resource Management Council of Australia and New Zealand, 1997)
Primary NS NS 120- NS 80- NS NS 30-55 NS 6-14 NS NS 106 -
Effluent 250 200 107
Secondary NS NS 20-30 | NS 25-40 | NS NS 20-50 NS 6-12 NS NS 10°%-
Effluent 108
Tertiary NS NS 2-5 NS 2-5 NS NS <10 NS <1 NS NS <10?
Effluent
EU, 2014 (European Commission, 2010)
NS 6-9.5 | 1-15 10-70 | 70- 5-60 | 70-350 | NS 15-30 NS 1-10 2 100-10000 | 10-
100 1000
00
Ireland, 2001 (Attorney General of Ireland, 2001)
Secondary NS NS 25 125 35 NS NS 15 NS 2 NS NS NS
Effluent
(10,000-100,000
p.e.)
Secondary NS NS 25 125 35 NS NS 10 NS 1 NS NS NS
Effluent
(>100,000 p.e.)
Japan, 2015 (Government of Japan, 2015)
NS |59 [Ns |160 [160 [200 |Ns | NS 120 NS 16 3000/cm? | NS
South Africa, 2010 (South African Drinking Water Authority, 2010)
NS 5.5- | NS NS 75 25 0.25 3 NS 15 NS NS 1000 NS
9.5

30




Table 6: Wastewater effluent standards in selected developing countries

Regulated Parameters

pH Turbidity | BODs CcoD TSS Residual | Ammonia | Total Nitrate-N | Total Total Fecal E. Coli | Other
Guideline range | (NTU) (mg/L) | (mg/L) | (mg/L) | Chlorine | (mg/L) Nitrogen | (mg/L) Phosphorus | Coliform Coliform (#/100 | (mg/L)
(mg/L) (mg/L) (mg/L) (#/100 mL) | (#/100 mL) mL)
China, 2002 (Peoples Republic of China, 2002)
Grade | A2 6-9 NS 10 50 10 NS Temp < 15 NS WWTP NS NS 103 Total Hg:
12°C: 5 built < 0.001
Temp 2 2005: 1 Total Cd:
12°C: 8 WWTP 0.01
built > Total Cr:
2006: 0.5 0.1
Grade | B3 6-9 NS 20 60 20 NS Temp< | 20 NS WWTP NS NS 10* Total Cr®*:
12°C: 8 built < 005
Temp 2 2005: 1.5 Total As:
12°C: 15 WWTP 0.1
built > Total Pb:
2006: 1 0.1
Grade II* 6-9 NS 30 100 30 NS Temp< | - NS 3 NS NS 104
12°C: 25
Temp 2
12°C: 30
Grade III° 6-9 NS 60° 1207 | 50 NS - - NS 5 NS NS -
Egypt, 2010 (Egyptian Environmental Affairs Agency, 2010)
Effluent to 6-9 NS 60 100 60 NS 3 10 NS 2 1000/100 | NS NS Se: 0.001
marine cm? Hg: 0.001
environment Pb: 0.01

2 Basic requirement for water reuse, when the WWTP discharges effluent into water body with limited dilution capacity (like small lakes and rivers)

3 When the effluent is discharged into type Ill surface water body (excluding area that is protected as drinking water source and swimming zone), or is
discharged into type Il sea waters (defined by GB3097) and enclosed/semi-enclosed water bodies such as lakes and reservoirs

4 When the effluent is discharged into type IV and V water bodies, or type lll and IV sea waters
5 For WWTP in small towns that are located in non-critical conservation basin or outside the protection zone of drinking water source
& When BODs >160 mg/L removal should be > 50%
7 When COD > 350 mg/L removal should be > 60%

31




Regulated Parameters

pH Turbidity | BODs CcoD TSS Residual | Ammonia | Total Nitrate-N | Total Total Fecal E. Coli | Other
Guideline range | (NTU) (mg/L) | (mg/L) | (mg/L) | Chlorine | (mg/L) Nitrogen | (mg/L) Phosphorus | Coliform Coliform (#/100 | (mg/L)
(mg/L) (mg/L) (mg/L) (#/100 mL) | (#/100 mL) mL)
Cd: 0.01
As: 0.01
Cr:0.01
Cu:l
Ni: 0.1
Fe: 1.5
Mn: 0.1
Zn: 1
Ag: 0.05
Pesticides:
0.2
Jamaica, 2015 (Caribbean Regional Fund for Wastewater Management, 2015)
|69 |Ns |20 [Ns |20 |Ns | NS | NS | NS | NS | NS | 200MPN | NS
Kingdom of Saudi Arabia, 1989 (Abu-Rizaiza, 1998)
|69 |75 |25 [150 [15 Jos5 |1 | 5(TKN) | NS |1 | 1000MPN | NS | NS
Oman, 2013 (ARWA, 2013)
Liquid NS NS 20 200 30 0.4 1 15 15 2 NS 1000/L NS
effluent to
marine
environment
Jordan, 1991 (Ministry of Water and Irrigation, 1991)
Requirement | 6.5-9 | NS 50 150 50 NS 5 - 12 15 - NS NS SO4: 500
for discharges Cl: 500
of Industrial F:1.5
effluents to Al: 5
valleys and As: 0.05
rivers B:1
Cr:0.1
Cu: 2
Fe: 1
Mn: 0.2
Ni: 0.2
Pb: 0.1
Se: 0.02

32




Regulated Parameters

pH Turbidity | BODs CcoD TSS Residual | Ammonia | Total Nitrate-N | Total Total Fecal E. Coli | Other
Guideline range | (NTU) (mg/L) | (mg/L) | (mg/L) | Chlorine | (mg/L) Nitrogen | (mg/L) Phosphorus | Coliform Coliform (#/100 | (mg/L)
(mg/L) (mg/L) (mg/L) (#/100 mL) | (#/100 mL) mL)

Cd: 0.01
Zn: 15

Sn: 0.1
Hg: 0.001
Nematode
<1

Requirement | 5.5-9 | NS - 200 - NS 12 125 - - 4 NS NS As: 0.1
for discharges Cr:0.3
of Industrial Cu:0.1
effluents to Fe:2
sea Mn: 0.2
Ni: 0.02
Pb: 0.1
Se: 0.02
Cd: 0.07
Sn: 1
Hg: 0.001

Requirement | 6.5-9 | NS 50 150 - NS 5 - 12 - NS NS S04: 500
for discharges Cl: 500
of Industrial F: 1.5
effluents for Na: 400
groundwater Al: 0.3
recharge As: 0.05
B:1
Cr:0.05
Cu: 2
Fe:1
Mn: 0.2
Ni: 0.1
Pb: 0.1
Se: 0.05
Cd: 0.02
Zn: 15
Sn: 0.1

33




Regulated Parameters

Guideline

pH
range

Turbidity
(NTU)

BODs
(mg/L)

coDp
(mg/L)

TSS
(mg/L)

Residual
Chlorine
(mg/L)

Ammonia
(mg/L)

Total
Nitrogen
(mg/L)

Nitrate-N
(mg/L)

Total
Phosphorus
(mg/L)

Total
Coliform
(#/100 mL)

Fecal
Coliform
(#/100 mL)

E. Coli
(#/100
mL)

Other
(mg/L)

Hg: 0.001

Requirement
for discharges
of Industrial
effluents for
reuse for
irrigation

6.5-4

NS

100

NS

50

30

NS

NS

S04: 400
Cl: 350
HCOs: 500
Al: 5
As:0.1
B:1
Cr:0.1

Cu: 0.2
FE: 5

Mn: 0.2
Ni: 0.2

Pb: 1

Se: 0.02
Cd: 0.01
Zn: 15

Sn: 0.1
Hg: 0.001
Nematode
<1

34




Chapter 3. Materials and Methods

The chemicals used in this study were the following:

e Aluminium Sulfate (Alum)

e Ferric Chloride

e Polyaluminium Chloride (PACI)

e Praestol cationic polymer
The Alum, ferric chloride and PACI were used as coagulants whereas the polymer was used as a
coagulants aid.
The Alum used in this study was close to 100% pure from Fisher Scientific (CAS: 7784-31-8) with
molecular formula Al2S3012 - 18H20, molecular weight 666.42 and in a solid form. The ferric
chloride was from Sigma-Aldrich (CAS: 10025-77-1) with a >98.0% purity in the form of solid
chunks. The molecular weight was 270.30 and the molecular formula was FeCls - 6H20. The PACI
was a sample obtained from supplier ClearTech under the trade name “ClearPAC 180”. The
chemical is described by the supplier as Polyhdroxy Aluminum Chloride, a clear liquid with a
slight yellowish colour. Polyaluminum chloride is the name given to the family of compounds
defined by the formula: Aln(OH)nCl3mn where 0<n=3m and where m=1. The OH to Al ratio is
known as the basicity. The specific gravity of the sample was 1.37 while the ALO3z w/w % is
17.2% with a basicity of 43%. The coagulant aid used was cationic and called Praestol 858 BS
(CAS: 69418-26-4). The active ingredient was Ethanaminium, N,N,N-trimethyl-2-[(1-ox0-2-
propenyl)oxy]-, chloride. The approximate bulk density was 650 kg/m>. A stock solution of the

polymer was prepared in order to use in all experiments.

35



3.1 Experimental Design

3.1.1 Factorial Design

A three-factor, two-level factorial design was chosen in order to determine the ideal mixing
conditions using a jar test apparatus, as well as the effectiveness of the coagulants under
investigation. The coagulants investigated were aluminium sulfate, polyaluminium chloride and
ferric chloride, at both a low dose and a high dose. The rapid and slow mixing conditions were
chosen based on the physical limits of the apparatus used. The jar test apparatus has a lower limit
of 15 RPM and an upper limit of 300 RPM. Mid points were not used in this factorial design due
to the logistical difficulties in performing all the different doses for all coagulants with the requisite
amount of replicates needed for statistical strength. The settling time was determined by the
approximating residence time of a primary clarifier, about 1.5 hours. One hour was chosen in order
to obtain maintain similar conditions as are found in a clarifier. Additional points would have been
useful in determining the optimum dosage levels for each coagulant. The factorial design can be
seen in Table 7 below. The factorial design was implemented between May 2016 and March 2017
in order to conduct multiple different repetitions of these experiments, with different levels used
for the high and low level coagulant doses. The most complete run of experiments, the one
performed in March 2017, is the one that is highlighted in this study. The rest of the raw data can
be found in Appendix.

The dose levels for the March run are indicated below in Table 7. An equivalent amount of active
aluminium was chosen as the basis for these dose levels as indicated in Equation 2. For ferric
chloride, the following stoichiometric equations were applied in order to determine the equivalent
amount of active iron needed:

Al,(S0,)s - 18H,0 + 3Ca(HCO3), < 3CaS0, + 2Al(0H); + 6C0, + 18H,0 (Eq2)

36



2FeCls - 6H,0 + 3Ca(HCO3), < 3CaCly + 2Fe(0OH)3 + 6C0, + 12H,0

Table 7: Factorial Design used for all experiments in this study

Factorial Design |

(Eq3)

Experiment 1 Experiment 2 Experiment 3 Experiment 4
(1/1) (1/-1) (-1/1) (-1/-1)
AELE 300 rpm - 3 min 300 rpm - 3 min 150 rpm - 1 min 150 rpm - 1 min
Mixing P P P P
S 30 rpm - 20 min 15 rpm - 10 min 30 rpm - 20 min 15 rpm - 10 min
Mixing P P P P
Settling 1hr 1hr 1hr 1hr
Alum 4.05 mg Al/L-10.15 mg Al/L (50 mg/L Alum — 125 mg/L Alum)
Ferric
Chloride 8.38 mg Fe/L —20.95 mg Fe/L (23.4 mg/L FeCl3 — 69 mg/L FeCl3)
PACI 4.05 mg Al/L-10.15 mg Al/L (0.030 mL/L PACI — 0.075 mL/L PACI)
Analyzed pH Turbidity TSS TVSS
Parameters Ortho-phosphate coD

3.1.2 Jar Test

In order to carry out the factorial design, a B-KER? Jar Test apparatus with a 3-inch wide Phipps
& Bird stirrer was used. The jars are shown below in Figure 8. Each jar held two litres of liquid
and measured 11.4 cm by 11.4 cm wide at the mouth. The supernatant sample from each jar was
withdrawn using 30 mL or 60 mL syringes from the top 2% of the supernatant in order to obtain
the clearest supernatant possible.

At the beginning of each run, the jars were labelled with the appropriate coagulant and amount
that would be added. The Primary Influent (PI) collected from the GBWWTP was tested for the

TSS value. After this value was obtained, a dilution ratio was calculated to determine how much

37



dilution water would be needed to achieve average CSO TSS levels. The PI was then mixed in a
large garbage bin, shown in the Appendix, along with deionized water (DI) with a large plastic
stirring rod. This solution was then carefully added to the two-litre mark in each jar. The coagulant
and coagulant aid were then added simultaneously in each jar, following which the impellors were
tuned to the desired RPM and length of time for each experiment. After the completion of the
experiment, the jars were left to settle for one hour. Either 60 mL or 30 mL syringes were then
used to withdraw supernatant samples from the top 2% of the liquid surface, taking care to disturb
the settled flocs as little as possible. This supernatant was transferred to labelled dark glass bottles,
capped and stored in a cold storage room at 4 °C overnight. A sample bottle of diluted PI was also
stored in this manner. In order to obtain replicate data, each jar was duplicated with regards to the
amount of coagulant and coagulant aid added as well as mixing conditions. The assignment for
each jar can be seen in Table 8 below.

The dose levels were based on a study conducted by EPCOR in 2015 (EPCOR, 2015) where the
chosen levels of Alum investigated were 50 mg/L to 75 mg/L. In order to obtain a range of doses
and be as broad as possible, a range of 50 mg/L to 125 mg/L Alum was chosen for all runs. In order
to remain consistent in comparison with the other coagulants, the active Al species was calculated
on a molar basis for all coagulants, including the equivalent amount of active Fe for FeClz on a
molar basis, and the PACI and ferric chloride doses were adjusted accordingly to match the Alum